
Paper Feed Unit TK1120/TK1130 
(M386/M389) 

 



 

 

  1.Paper Feed Unit 1 (M386/M389) .........................   2 

  2.Paper Feed Unit 2 (M386/M389) .........................   4 

  3.Paper Feed Unit 3 (M386/M389) .........................   6 

  4.Paper Feed Unit 4 (M386/M389) .........................   8 

Parts Index .............................................................  11 

Paper Feed Unit TK1120/TK1130 (M386/M389) 
 

PARTS CATALOG 
 

This catalog gives the numbers and names of parts on this machine. 

 

July 27, 2011 



2 

 

1.Paper Feed Unit 1 (M386/M389) 

1

101

3

104

101

101
2

101

4

101

103
103

103

103

101

6

101

101

5



3 

 1 M386 1253  Cover:Rear 1 

 2 M386 1054  Frame:Upper:Ass'y:Helena-B 1 

 3 M386 1094  Earth Plate Left 1 

 4 M386 1252  Cover:Left 1 

 5 M386 1093  Earth Plate Right 1 

 6 M386 1251  Cover:Right 1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 101 0450 3008N Tapping Screw - M3x8  

 102 0454 3006Q Tapping Screw - M3x6  

 103 0450 3010N Tapping Screw - M3x10  

 104 0451 3006N Tapping Screw - 3x6  

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per
Assembly

Part No. 
Index 
No. 

1.Paper Feed Unit 1 (M386/M389) 



4 

 

 

2.Paper Feed Unit 2 (M386/M389) 

103

103
17

18

16

15
14

16

15

20

21

5

6

102
13

23

12

22

24

12
22

23

7

10

9 31

101
30

101
26

25

101

101

101

101

27
28

29

34
33

11

101
32101

101
3

1

2

35
4

4

8

37

38

36

39 41

19

42

40



5 

 1 M021 2565  Base:End Fence 1 

 2 M021 2551  Rear Tray:Paper Feed 1 

 3 M021 2552  Supporting Plate:Rear Tray 1 

 4 M021 2609  Stopper:Rear Ttay 2 

 5 M021 2603  Sheet:Holder:Paper Tray 1 

 6 G102 2817  Compression Spring:Tray Bottom Plate 1 

 7 M052 2610  Friction Pad Adhesion 1 

 8 M021 2568  Pressure Plate:End Fence 1 

 9 M052 2605  Feeler:Paper Vovume:Bottom Plate:Tray 1 

 10 G096 3084  Separation Compression Spring 1 

 11 M021 2601  Tray:Paper Feed 1 

 12 M375 2575  Arm:Base:Paper Tray 2 

 13 M021 2576  Feeler:Pressure:Paper Tray 1 

 14 M021 2665  Side Fence:Left 1 

 15 M021 2613  Seal:Side Fence:Rear 2 

 16 M021 2614  Seal:Side Fence:Front 2 

 17 M021 2658  Tray Bottom Plate 1 

 18 M021 2657  Pad:Base 1 

 19 M375 2695  Decal:Feed Tray:Lever:Helena 1 

 20 M021 2656  Side Fence:Right 1 

 21 B090 2869  Gear - 16Z 1 

 22 G096 3083  Spring Tension 2 

 23 M021 2577  Cam:Pressuer:Paper Tray 2 

 24 M021 2574  Shaft:Pressure:Paper Tray 1 

 25 M021 2581  Indicator:Paper Volume:Bottom Plate 1 

 26 M021 2582  Weight:Indicator:Paper Volume 1 

 27 M375 2591  Cover:Paper Tray:Front 1 

 28 M052 2592  Handle:Paper Tray:Front 1 

 29 M375 2593  Cover:Paper Tray:Lower 1 

 30 M021 2572  Guide:Paper Pressure:Tray 1 

 31 M021 2573  Change Lever:Pressure:Tray 1 

 32 M021 2654  Cover:Paper Size Sensing Plate:Tray 1 

 33 M021 2655  Spring:Paper Size Sensing Plate:Tray 1 

 34 M375 2652  Paper Size:Sensing Plate 1 

 35 M021 2553  Cap:Paper Tray 1 

 36 M021 2566  Lever:End Fence 1 

 37 G096 3090  End Fence Tension Spring 12N 1 

 38 G096 3089  End Fence Compression Spring 3.5N 1 

 39 M021 2567  Protection:End Fence 1 

 40 M052 2653  Decal:Operating Arrow  

   Direction:Right Side Fence 1 

 41 M052 6933  Decal:Operating Explanation:  

   Extension Tray 1 

 42 M052 6932  Decal:Paper Setting 1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 101 0450 3008B Tapping Screw - M3x8  

 102 0720 0040G Retaining Ring - M4  

 103 0805 0089  Snap Ring  

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per
Assembly

Part No. 
Index 
No. 

2.Paper Feed Unit 2 (M386/M389) 

Ed O'Brien
Item 9
PCIL: August 2012

Ed O'Brien
Item 7
RTB 3

Ed O'Brien
RTB 5: Assembly part
RTB 4a: Modified
PCIL: November 2015, modified

Ed
Sticky Note
Item 17
PCIL: November 2013
PCIL: December 2014

Ed
Sticky Note
RTB 7
New part
Modified: PCIL: March 2014

Ed
Sticky Note
New part
PCIL: November 2014

Ed
Sticky Note
No 1
PCIL: April 2015

Ed
Sticky Note
No 19
PCIL: April 2015

Ed
Sticky Note
No 22
PCIL: August 2015

Ed
Sticky Note
No 30
PCIL: January 2016



6 

 

 

3.Paper Feed Unit 3 (M386/M389) 

1

11
101

23

104

2
101

102

3

4

103
5

103
22

6
7

8
9

7

10

12

13

12
14

14

103

15

103

16

7
7

21

20

19
18

101
102

17

103

103



7 

 1 M375 5210  Harness:EGB 1 

 2 M375 1118  Gear:Mechanical Roller Clutch:Ass'y 1 

 3 M375 2554  Drive Roller:Middle 1 

 4 AA08 0252  Bushing - M4 1 

 5 M375 2553  Ground Plate:Base:Tray 2 

 6 G360 3120  Paper End Sensor Feeler 1 

 7 AW02 0141  Photointerruptor 4 

 8 G360 3119  Transport Sensor Feeler 1 

 9 G555 3127  Feeler Spring 1 

 10 G360 3145  Middle Roller Bushing 2 

 11 M375 1112  Electromagnetic Clutch:Paper Feed:Ass'y 1 

 12 G555 3117  Roller Holder 2 

 13 G392 3116  Roller:Middle:Driven 1 

 14 G360 3142  Compression Spring 2 

 15 M375 2558  Guide:Driven:Transport 1 

 16 M375 2561  Guide:Vertical Transport 1 

 17 G052 3103  Paper Feed Roller 1 

 18 M021 2803  Bushing:Feed Roller 1 

 19 G029 2657  Compression Spring 1 

 20 M375 2551  Shaft:Paper Feed 1 

 21 M375 3118  Paper Volume Sensor Feeler 1 

 22 M375 2557  Bracket:Left Front:Stand 1 

 23 M375 2552  Ground Plate:Shaft:Paper Feed 1 

 

 

 

 

 

 

 

 

 

 

 

 

 101 0805 3480  Bushing - 6mm  

 102 0720 0040G Retaining Ring - M4  

 103 0450 3008N Tapping Screw - M3x8  

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per
Assembly

Part No. 
Index 
No. 

3.Paper Feed Unit 3 (M386/M389) 

O'Brien
Item 17
RTB 1

Ed
Sticky Note
RTB 10
New part

Ed
Sticky Note
RTB 11
Part added



8 

 

 

4.Paper Feed Unit 4 (M386/M389) 

M389

M386

M389

M386

M386

M389

101
4

11
3

101
102

108
12

13
101

107

1

101

101

5

101
9

108
6

7
8

106

101

28

101

102

10

105

106

11

107

107

19

18

20

102
14

14
102

16

16

103

15

103

15

M386

102

17

104

101

2

102

101
21

22
23

102



9 

 1 M375 1105  DC Stepper Motor:Ass'y 1 

 2 M375 1061  Bushing:Bottom:Plate 1 

 3 M375 5240  Harness:Sensor:2 1 

 4 M375 5100  PCB:Bank Board:Ass'y 1 

 5 M375 1121  Bracket:Motor 1 

 6 M375 1110  Gear:Idler 1 

 7 M375 1114  Synchronous Belt:S2M132 1 

 8 M375 1109  Gear:Pulley:21/42 1 

 9 G020 5626  Push Switch 1 

 10 M375 1102  Bracket:Motor:1 1 

 11 M375 5230  Harness:Sensor:1 1 

 12 M375 1111  Gear:Idler:19/24 1 

 13 M375 1115  Bracket:Sub:Electromagnetic Clutch 1 

 14 M375 1084  Spring Plate:Paper Tray:Ass'y 2 

 15 M386 1065  BKT:Fix:Helena-B 2 

 16 G555 1057  Rubber Foot (M386) 2 

 17 M376 1072  Stopper:Caster Ass'y 4 

 18 M389 1064  Stand:Left:Helena-BC 1 

 19 M389 1066  Bracket:Stand:Helena-BC 1 

 20 M389 1063  Stand:Right:Helena-BC 1 

 21 M375 1067  Bracket:Sensor 1 

 22 AW02 0141  Photointerruptor 3 

 101 0451 3006N Tapping Screw - 3x6  

 102 0450 3008N Tapping Screw - M3x8  

 103 0454 3006Q Tapping Screw - M3x6  

 104 0451 4006N Tapping Screw - 4x6  

 105 1105 0522  Edge Saddle - LES0510  

 106 1105 0511  Harness Clamp - LWS-0306ZC  

 107 0454 3012Q Tapping Screw:M3x12  

 108 1102 9812  CN:AMP:1-1612257-4  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per
Assembly

Part No. 
Index 
No. 

4.Paper Feed Unit 4 (M386/M389) 



 

Parts Index 



14 

M389 1063  Stand:Right:Helena-BC   9 -  20 

M389 1064  Stand:Left:Helena-BC   9 -  18 

M389 1066  Bracket:Stand:Helena-BC   9 -  19 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

B090 2869  Gear - 16Z   5 -  21 

G020 5626  Push Switch   9 -   9 

G029 2657  Compression Spring   7 -  19 

G052 3103  Paper Feed Roller   7 -  17 

G096 3083  Spring Tension   5 -  22 

G096 3084  Separation Compression Spring   5 -  10 

G096 3089  End Fence Compression Spring 3.5N   5 -  38 

G096 3090  End Fence Tension Spring 12N   5 -  37 

G102 2817  Compression Spring:Tray Bottom Plate   5 -   6 

G360 3119  Transport Sensor Feeler   7 -   8 

G360 3120  Paper End Sensor Feeler   7 -   6 

G360 3142  Compression Spring   7 -  14 

G360 3145  Middle Roller Bushing   7 -  10 

G392 3116  Roller:Middle:Driven   7 -  13 

G555 1057  Rubber Foot (M386)   9 -  16 

G555 3117  Roller Holder   7 -  12 

G555 3127  Feeler Spring   7 -   9 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Parts Index 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No.

Part No. 



15 

M021 2551  Rear Tray:Paper Feed   5 -   2 

M021 2552  Supporting Plate:Rear Tray   5 -   3 

M021 2553  Cap:Paper Tray   5 -  35 

M021 2565  Base:End Fence   5 -   1 

M021 2566  Lever:End Fence   5 -  36 

M021 2567  Protection:End Fence   5 -  39 

M021 2568  Pressure Plate:End Fence   5 -   8 

M021 2572  Guide:Paper Pressure:Tray   5 -  30 

M021 2573  Change Lever:Pressure:Tray   5 -  31 

M021 2574  Shaft:Pressure:Paper Tray   5 -  24 

M021 2576  Feeler:Pressure:Paper Tray   5 -  13 

M021 2577  Cam:Pressuer:Paper Tray   5 -  23 

M021 2581  Indicator:Paper Volume:Bottom Plate   5 -  25 

M021 2582  Weight:Indicator:Paper Volume   5 -  26 

M021 2601  Tray:Paper Feed   5 -  11 

M021 2603  Sheet:Holder:Paper Tray   5 -   5 

M021 2609  Stopper:Rear Ttay   5 -   4 

M021 2613  Seal:Side Fence:Rear   5 -  15 

M021 2614  Seal:Side Fence:Front   5 -  16 

M021 2654  Cover:Paper Size Sensing Plate:Tray   5 -  32 

M021 2655  Spring:Paper Size Sensing Plate:Tray   5 -  33 

M021 2656  Side Fence:Right   5 -  20 

M021 2657  Pad:Base   5 -  18 

M021 2658  Tray Bottom Plate   5 -  17 

M021 2665  Side Fence:Left   5 -  14 

M021 2803  Bushing:Feed Roller   7 -  18 

M052 2592  Handle:Paper Tray:Front   5 -  28 

M052 2605  Feeler:Paper Vovume:Bottom Plate:Tray   5 -   9 

M052 2610  Friction Pad Adhesion   5 -   7 

M052 2653  Decal:Operating Arrow   

 Direction:Right Side Fence   5 -  40 

M052 6932  Decal:Paper Setting   5 -  42 

M052 6933  Decal:Operating Explanation:   

 Extension Tray   5 -  41 

M375 1061  Bushing:Bottom:Plate   9 -   2 

M375 1067  Bracket:Sensor   9 -  21 

M375 1084  Spring Plate:Paper Tray:Ass'y   9 -  14 

M375 1102  Bracket:Motor:1   9 -  10 

M375 1105  DC Stepper Motor:Ass'y   9 -   1 

M375 1109  Gear:Pulley:21/42   9 -   8 

M375 1110  Gear:Idler   9 -   6 

M375 1111  Gear:Idler:19/24   9 -  12 

M375 1112  Electromagnetic Clutch:Paper Feed:Ass'y   7 -  11 

M375 1114  Synchronous Belt:S2M132   9 -   7 

M375 1115  Bracket:Sub:Electromagnetic Clutch   9 -  13 

M375 1118  Gear:Mechanical Roller Clutch:Ass'y   7 -   2 

M375 1121  Bracket:Motor   9 -   5 

M375 2551  Shaft:Paper Feed   7 -  20 

M375 2552  Ground Plate:Shaft:Paper Feed   7 -  23 

M375 2553  Ground Plate:Base:Tray   7 -   5 

M375 2554  Drive Roller:Middle   7 -   3 

M375 2557  Bracket:Left Front:Stand   7 -  22 

M375 2558  Guide:Driven:Transport   7 -  15 

M375 2561  Guide:Vertical Transport   7 -  16 

M375 2575  Arm:Base:Paper Tray   5 -  12 

M375 2591  Cover:Paper Tray:Front   5 -  27 

M375 2593  Cover:Paper Tray:Lower   5 -  29 

M375 2652  Paper Size:Sensing Plate   5 -  34 

M375 2695  Decal:Feed Tray:Lever:Helena   5 -  19 

M375 3118  Paper Volume Sensor Feeler   7 -  21 

M375 5100  PCB:Bank Board:Ass'y   9 -   4 

M375 5210  Harness:EGB   7 -   1 

M375 5230  Harness:Sensor:1   9 -  11 

M375 5240  Harness:Sensor:2   9 -   3 

M376 1072  Stopper:Caster Ass'y   9 -  17 

M386 1054  Frame:Upper:Ass'y:Helena-B   3 -   2 

M386 1065  BKT:Fix:Helena-B   9 -  15 

M386 1093  Earth Plate Right   3 -   5 

M386 1094  Earth Plate Left   3 -   3 

M386 1251  Cover:Right   3 -   6 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No.

Part No. 



16 

M386 1252  Cover:Left   3 -   4 

M386 1253  Cover:Rear   3 -   1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

AA08 0252  Bushing - M4   7 -   4 

AW02 0141  Photointerruptor   7 -   7 

AW02 0141  Photointerruptor   9 -  22 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No.

Part No. 



17 

0450 3008B Tapping Screw - M3x8   5 - 101 

0450 3008N Tapping Screw - M3x8   9 - 102 

0450 3008N Tapping Screw - M3x8   3 - 101 

0450 3008N Tapping Screw - M3x8   7 - 103 

0450 3010N Tapping Screw - M3x10   3 - 103 

0451 3006N Tapping Screw - 3x6   3 - 104 

0451 3006N Tapping Screw - 3x6   9 - 101 

0451 4006N Tapping Screw - 4x6   9 - 104 

0454 3006Q Tapping Screw - M3x6   3 - 102 

0454 3006Q Tapping Screw - M3x6   9 - 103 

0454 3012Q Tapping Screw:M3x12   9 - 107 

0720 0040G Retaining Ring - M4   7 - 102 

0720 0040G Retaining Ring - M4   5 - 102 

0805 0089  Snap Ring   5 - 103 

0805 3480  Bushing - 6mm   7 - 101 

1102 9812  CN:AMP:1-1612257-4   9 - 108 

1105 0511  Harness Clamp - LWS-0306ZC   9 - 106 

1105 0522  Edge Saddle - LES0510   9 - 105 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No.

Part No. 


	1.Paper Feed Unit 1 (M386/M389)
	2.Paper Feed Unit 2 (M386/M389)
	3.Paper Feed Unit 3 (M386/M389)
	4.Paper Feed Unit 4 (M386/M389)
	Parts Index

